6xe\onld'com



10.

11.

12,

13.

14,

will be 7 washer for the bottom two holes and 5 washers for
the top two. See Figure 111 Top View,

Note: Wrap the washers with some tape to sccure them
together as one large spacer. This will ease mnstallation,

Place a 3/8" flat washer op each bolt and slide the four
bolts through the back plate, washers (installed in step 8),
front of body, and winch mounting brackel. See Figure [i1
Side View,

Place a 3/8" lock washer on each bolt foliowed by a nut.
Tighten the nuts down with a socker and 4 wrench, -+

Using the four holes in the base of the winch plate as
guides, drilt two 13/32" and two 11/32" holes through the
upper and lower body. Tuke the reinforcing bar and place
it under the lip on the front of the vehicle so the holes
drilled line up with the holes in this bar, Using the 3/8"
bolts, washers, and nuts supplied, fasten the winch plate to
the reinforeing bar. Tighten the nuts down. See Fi gure 111,

Remove the winch, roller fairlead assembly, and the
fairlead mounting plate from the winch box. Also, locate
and open the hardware kit in the winch box.

Mount the winch and fuirlead mounting bracket to the
winch mounling bracket using two 5/16-18 x 1" bolts and
two 5/16-18 x 1 1/2" bolts and lock washers. The two
5/16-18 x 1 1/2” bolts and lock washers £o up through the
reinforcing bar, the body lip, the winch mountin g plate, the
fairlead mounting plate, and into the base of (he winch.
The two 5/16-18 x 1" bolts and lock washers 20 up through
the front holes on the winch mounting bracket, the {zirlead
mounting bracket and into the front holes in the buse of the
winch. See Figure V.,

Note: The winch is 1o be oriented such that the motor is on
the right side (passenger side) of the vehicle.

Place the winch support bracket over the winch so the holes
line up with the winch mounting bracket and the fairlead
mounting bracket. Install two 3/8” — 16 x 1” bolts, lock
washers, and nuts into the holes at the top of the winch
mounting bracket. Leave these nuts hand tight.  Sce
Figures IV and V.

6x6Wenldcom



16.

17.

18.

19.

20.

21.

22,

Place the roller fairlead (with the warning label facing up)
on the front of the winch support brackel. Line up the
holes with the fairlead, the fairlead mounting bracket, and
the winch support brackel. Using two 3/8-16 x 17 bolts,
lock washers, and Jam nuts, secure the roller fairlead to the
fairlcad mounting bracket and the winch support bracket,
Tighten these down as well as the two 3/8” bolts installed
at the top of the winch support bracket in step 14. See
Figure V.

Feed the winch cable through the roller fairlead and install
the hook to the end of the cabie.

Locate the solenoid in the winch kit. The solenoid is to be
mounted on the front, eft side of the bulkhead. See Figure
[V for the mounting hole locations. Mark the location on
the bulkhead and drill two 3/16™ holes. Touch up these
holes with black paint to avoid corrosion. Mount the
solenoid to the bulkhead using the supplied hardware.

Make a mark with the felt tip pen at the center of the
second raised rib on the grill area of the right side
(passenger side) of the vehicle. See Figure 1. Drill a 347
hole using the Spade driil bit. lnsert the plastic grommet
supplied with the winch mounting kit into this hole. This
hole will be used for the winch wires,

Refer to steps 3, 4, and 5 in the Warn Manual {or proper
wiring instructions. Also, refer to Figures T and 1L

Note: The winch swilch is to be mounted on the lower
body above the center of the left front tire.  The ¥ - 20 x
1 1/2* bolts must go up through the lower body and into the
switch mounting holes with the lock nut on the inside of the
body to avoid any possible rubbing against the tire.

Using the supplied cable ties, secure the wires so they are
clear of any moving parts and sharp edges. Use the
supplied wire loom against any sharp edges if necessary.

Double check all wire connections and re-connect the
negative batlery cable.

Refer 10 step 6 and the Operating Instructions in the Warn
Manual.

6x6Wenldcom



Controt Switch

84w
black wire

R e 60"
: , Black Wire

3g#
black wire

Ground

Figure 1

6x6Wenldcom



Test Light ?i..il"“i‘*

‘.\‘\ Fiy N
. 35n
o ‘...‘\\:: b! a Q
- ,u’ b
green wire

Electric Ground

To switch (+)

-

“

To battery (+)
191:

lack wire

Bulkhead

Figure II

6x6Wenldcom

e



3747
FLOR

LATE \\ Lo WIRCH MOUNTING BRACKET

nl
BACK PLATE \Q‘I‘“f\‘ i
S

! SN

e i — e hi = s

I ™
j \r_wm BGDY

CING DAR -

AGML AR EY RIMIVEE
FLR ELARITY

SIDE VIEW

wincihwarnladeg

Figure III

WINCH
SUPFD

—~ WINCH
& & 7 ROUNTING
Cor ; BRACKET

\ wapy  FRONT VIEW
WEINCH

Figure IV

6x6\Woildicom



MOUNT
ety

BRACKE

LOWER BODY —

REINFDRCING

/ W /\\ﬁ\u s ,.‘-\\

LoWINCH )

= W TN
-

BRACKET —/

SiDE

Figure \Y%

HOOK



)
on

&

B

o]
i
i

LEFT SHIE OF BULKHEAD
FRONT VIEW

Figure VI

6x6\Woildicom



